
VEHICLE POSITIONER
Model

RG590

Serie

B

Bei Ersatzteilbestellungen bitte Artikelnummer und Bezeichnung angeben! - To order spare parts pls. indicate Part-No. and Description

Ref: 8956002373 / Rev: 01  - 02/2024 1/1

Pos. Artikelnr. Description Anz.

28 8958001909 Pedal cover 1

A 8958001987 Pedal Assembly Kit

12 Pedal 1

13 Front claw 1

14 Front claw spring 1

15 Pin 1

16 Pedal Lock 1

17 Spring plate 1

18 Outer hexagonal flange bolt M8 1

19 Back Claw 1

20 Back claw spring 1

21 Riveting plate 1

22 Limit block 1

23 Pin Ø20.5 1

24 Cotter pin Ø3 1

25 Torsional spring 1

26 Washer Ø25.5 1

28 Pedal cover 1

B 8958001988 Wheel Kit

5 Wheel 2

6 Wheel with brake 2

7 Nut M12 4

Pos. Artikelnr. Description Anz.

C 8958001989 Roller Kit

1 Screw M8 2

2 Lock Washer Ø8 2

3 Cap 2

4 Roller 2

D 8958001990 Foot Fixing Pin Kit

11 Foot pedal fixing pin 1

8 Nut M6 1

9 O Ring 1

E 8958001991 Front And Back Claws Kit

13 Front claw 1

14 Front claw spring 1

19 Back Claw 1

20 Back claw spring 1

21 Riveting plate 1

TK 8958001992 Tune Up Kit: #1(x2); 2(x2); 7(x4); 9; 14; 15; 20; 23; 25

8956002388 Warning Lable 1

8956002389 Warning Lable 1

896002375 Safety Information


